



CERTIFICATE OF CONFORMITY

CERTIFICATE NUMBER

018785

Installation Type

Slip Test

Tile Type

Clear Stonex (2-5) with ASC non slip media

Address

**Flexflooring Ltd, The Mill House, Pympe Court Farm,
Busbridge Road, Loose, Maidstone, Kent ME15 0HZ**

Co-efficient of Friction readings taken in accordance with BS EN 1097-8: 2000 and BS 7976: Part 3: 2002.
(Method of calibration and operation of the pendulum tester)

Confirming that all works carried out at the above site conform to Guidelines recommended by the U.K. Slip-Resistance Group Issue 2 - June 2000 (the Measurement of Floor Slip Resistance)

All treated floors have been tested and have a minimum co-efficient of friction when wet of 74.4 measured on the Stanley Munroe Pendulum Slip Meter using the 96 Slider and 88.2 using the 55 Slider. Ambient temperature recorded on site was 19°C. The treated floor therefore complies with the category "Low Potential for Slip".

Certified that the above installation meets the recommendation of UKSRG & HSE Guidelines for a slip-resistant surface

Signature:

Date: 22.10.2012

Next Inspection Date: N/A

Floors must be cleaned in accordance with the maintenance guidelines provided, to maintain the slip resistant properties.

Valid for up to five years from date of issue, subject to annual inspection